
 
 

 

  

 

Pete A. Precario, MBI Executive 
Director 
James Lane, MBI Board President 
      

Biological and Water Quality Assessment of 
Upper Des Plaines River: 2020 

Des Plaines River upstream McClure Ave. (13-2) 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

 
 

Report citation: 
 
Midwest Biodiversity Institute (MBI). 2022. Biological and Water Quality Assessment of Upper 

Des Plaines River: 2020. Lake County, Illinois. Technical Report MBI/2022-3-1. Columbus, 
OH 43221-0561. 75 pp. + appendices. 

 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

i | P a g e  
 

 
 
 
 

Biological and Water Quality Assessment of Upper Des Plaines River: 2020 
[...]
quality management. The NE IL IPS derived exceedance thresholds for chemical and habitat 
parameters used in the causal analyses were also used in the tabular and graphical 
presentation of the chemical water and sediment results. When combined with the 
Restorability and Susceptibility/Threat rankings this improved the certainty of the assignment 
of causes and sources to an observed biological impairment. 
 
Hierarchy of Water Indicators 
A carefully conceived ambient monitoring approach, using cost-effective indicators comprised 
of ecological, chemical, and toxicological measures, can ensure that all relevant pollution 
sources are judged objectively based on environmental results. A tiered approach that links the 
results of administrative actions with true environmental measures was employed in our 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

24 | P a g e  
 

analyses. This integrated approach is outlined in Figure 3 and includes a hierarchical continuum 
from administrative to true environmental indicators. The six “levels” of indicators include: 
 

• Level 1 - actions taken by regulatory agencies (permitting, enforcement, grants); 
• Level 2 - responses by the regulated entity (treatment works, pollution prevention); 
• Level 3 - changes in discharged quantities (pollutant loadings); 
• Level 4 - changes in ambient conditions (chemical/physical water quality, habitat); 
• Level 5 - changes in uptake and/or assimilation (tissue contamination, biomarkers, 

assimilative capacity); and, 
• Level 6 - changes in health, ecology, or other effects (ecological condition, human and 

wildlife health). 
 
In this process, the results of administrative activities (levels 1 and 2) are linked to water quality 
(levels 3, 4, and 5) which translates to a response (level 6). The administrative steps taken by 
Illinois EPA to issue NPDES permits (Level 1) and the steps taken by the permit holders (Level 2) 
are easily described and quantified. Quantifying changes in the loadings of pollutants (Level 3) 
can be affected by the quality and completeness of the effluent monitoring which includes the 
capture of stressors that affect the receiving streams. Likewise, documenting changes in 
ambient conditions (Level 4) can also be affected by the quality and completeness of the 
chemical/physical monitoring that not only includes the parameters but also the spatial design 
in relation to sources of pollution. This in turn informs about how pollution sources tax the 

Figure 3. The hierarchy of administrative and environmental indicators which can be used to 
support monitoring and assessment, reporting, and an evaluation of the effectiveness 
of pollution controls on a receiving stream. This is  atterned after a model developed 
by U.S. EPA (1995a,b) and enhanced by Karr and Yoder (2004). 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

25 | P a g e  
 

assimilative capacity (Level 5) of a receiving stream. The end result of all the above is portrayed 
by the response in the biological indicators which is expressed as attainment or non-attainment 
of the Illinois General Use aquatic life thresholds for the fish and macroinvertebrate IBIs (Illinois 
EPA 2016). Symptoms expressed by the biota beyond the index scores can be useful in aiding 
the causal diagnosis as a feedback loop in the hierarchy of indicators process. 
 
Superimposed on this hierarchy is the concept of stressor, exposure, and response indicators. 
 

• Stressor indicators generally include activities that have the potential to degrade the 
aquatic environment such as pollutant discharges (permitted and unpermitted), land 
use effects, and habitat modifications. 

• Exposure indicators are those which measure the effects of stressors and can include 
whole effluent toxicity tests, tissue residues, and biomarkers, each of which provides 
evidence of biological exposure to a stressor or bioaccumulative agent. 

• Response indicators are generally composite measures of the cumulative effects of 
stress and exposure and include the more direct measures of community and 
population response that are represented here by the biological indices which comprise 
the Illinois EPA biological endpoints. 

 
Causal Associations 
Describing the causes and sources associated with biological impairments in the study area 
involved the interpretation of multiple lines of evidence that included water chemistry, 
sediment chemistry, habitat, and effluent data, a general knowledge about upstream land uses, 
and biological response signatures within the biological data itself. The assignment of causes 
and sources of biological impairment result from the association of the impairment with 
exceedances of water quality criteria or other response-based thresholds and the proximity to 
sources of pollution. This process was strengthened by the availability of regionally derived 
stressor effect thresholds from the NE IL IPS (MBI 2020a) that classified stressor levels into 
excellent, good, fair, poor, and very poor categories. 
 

RESULTS - CHEMICAL/PHYSICAL WATER QUALITY 

 
Chemical/physical water quality in the 2020 study area was characterized by grab sample data 
collection for the water column 4-6 times at each Tier 1-3 sites during summer-fall base flows 
and by hand held meter only at Tier 4 sites. Commonly detected chemical parameters were 
compared either to the criteria in the Illinois WQS, Illinois EPA non-standard benchmarks, 
reference benchmarks, and/or biologically derived thresholds from the NE Illinois IPS tool and 
IPS Dashboard (MBI 2020a). As such, the chemical/physical data herein serves as an indicator of 
the degree of exposure and stress in support of using the biological data to assess the 
attainment of designated aquatic life uses and to assist in assigning associated causes and 
sources. Parameter groupings included field, demand, ionic strength, nutrients, heavy metals, 
and organic compounds. Bacteria data were collected by grab samples and were used primarily 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

26 | P a g e  
 

to determine the status of recreational uses in accordance with U.S. EPA National Water Quality 
Criteria (U.S. EPA 2012). 
 

Flow Regime 
 

The flow regime of the 2020 study area during the period of May 1 – October 31 for 2016, 
2018, and 2020 monitoring years was based on the U.S. Geological Survey gauge on the Des 
Plaines River at Gurnee, IL (05528000; Figure 4). The flow regime was comparatively higher in 
2020 than in 2016, but peak flows were lower in 2020 as opposed to 2018. Flows during the 
2020 sampling period did not fall below the Q7,10 and were consistently above the 50th 
percentile. Flows were at acceptable levels in August-September to conduct the biological 
survey. 
 

Point Source Effluent Quality 
 
Point source discharges of treated wastewater are a significant contribution of pollutant 
loadings to the upper Des Plaines River mainstem with design average flows of 78.7 MGD 

Figure 4. Daily flow measured at the USGS gauge on the Des Plaines River (USGS 05528500) 
near Gurnee, IL during the calendar years 2016, 2018, and 2020. The horizontal lines are 
the flood stage, 75th percentile, 50th percentile, and the seven-day, ten year (Q7,10) 
critical low flows. The span of biological collection in 2020 is indicated by shaded bars.  



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

27 | P a g e  
 

(MGD; or 146.2 cubic feet/second [cfs]) among seven (7) major wastewater treatment plants 
(WWTPs; Table 4). This total comprises 79.8% of the Q7,10 flow of 37 cfs4 at the USGS Gurnee 
Gage and 57.1% of the median flow (110 cfs at the USGS Gurnee Gage). In 2020, the annual 
average discharge flow totaled 47.2 MGD (73.0 cfs) of treated wastewater (60% of the average 
design flows) which comprised 48% of the median flow (110 cfs at the USGS Gurnee Gage). As a 
result, the upper Des Plaines is considered to be “effluent dominated” which consists primarily 
of discharged treated wastewater and runoff from urban and agricultural areas (Onnis-Hayden 
et al. 2006). The NSWRD Waukegan, NSWRD Gurnee, and Lake Co. DPW Des Plaines facilities 
comprised 41-96% of the flow and loadings discharged to the Des Plaines River. A major 
exception was for NH3-N where Libertyville comprised 45% of the total loadings with the other 
three facilities contributing 41% of the total NH3-N load. Summaries of 2020 flow and loads 
from each facility follow in the order of occurrence along the Des Plaines River mainstem from 
upstream to downstream (Figure 5). 
 
Lake Co. DPW Mill Creek WWTP 
The Lake Co. Department of Public Works (DPW) Mill Creek WWTP discharged an annual 
average flow of 0.7 MGD (NPDES Permit No. IL0071366) which was 1.4% of the total among the 
seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 4; Figure 5). The Mill Creek WWTP discharges to Mill Creek one mile upstream of the 
confluence with the Des Plaines River and it is the uppermost major facility on the mainstem. 
The design average flow (DAF) for the facility is 0.9 million gallons per day (MGD) and the 
design maximum flow (DMF) for the facility is 2.1 MGD. Treatment consists of screening, grit 
removal, activated sludge, sedimentation, filtration, ultraviolet disinfection, sludge handling 
facilities, and biological phosphorus removal with chemical addition as a backup system. In 
terms of 2020 effluent quality, the Mill Creek WWTP discharged the lowest proportion of 
loadings of CBOD5 (1.8%), TSS (2.2%), NH3-N (1.4%), NO3-N (1.2%), and total P (0.4%; Figure 4). 
 
NSWRD Waukegan WRF 
The North Shore Water Reclamation District (NSWRD) Waukegan Water Reclamation Facility 
(WRF) discharged an annual average flow of 17.5 MGD (NPDES Permit No. IL0030244) which 
was 37.1% of the total among the seven (7) major treatment plants that directly impact the 
mainstem of the Des Plaines River (Table 4; Figure 5). The design average flow (DAF) for the 
facility is 22.0 million gallons per day (MGD) and the design maximum flow (DMF) is 44.0 MGD. 
Treatment consists of screening, grit removal, excess flow treatment, Imhoff tanks, primary 
settling, two-stage activated sludge, phosphorus removal, rapid sand filters, and ultraviolet (UV) 
disinfection. Sludge treatment includes gravity belt thickening, belt press dewatering, drying, 
and landfill disposal/land application. The NSWRD is a member of the Des Plaines Watershed 
Workgroup (DRWW). In 2020 the Waukegan WRF discharged the highest proportion of loadings 
of CBOD5 (24.8%) TSS (32.5%), and NO3-N  (38.6%), and the second highest loadings of NH3-N 
(17.5%). Total P (11.4%) was the third highest among the seven treatment plants (Figure 5). 
 



MBI/2022-03-01 Upper Des Plaines Bioassessment 2020   May 15, 2022 

28 | P a g e  
 

 

Figure 5. Proportions of effluent flow (MGD) and pollutant loadings (lbs./day) discharged by seven (7) major WWTPs to the mainstem 
Des Plaines River in 2020. Proportions and loadings are based on the annual averages of each parameter. Discharges are listed in 
order from upstream to downstream in the inset table (bottom). 

Facility RM
Flow 

(MGD)
CBOD5 

(lbs/day)
TSS 

(lbs/day)
NH3-N 

(lbs/day)
NO3 - N 

(lbs/day)
Total P 

(lbs/day)
1 - LCDPW-Mill Creek 102.0 0.7 6.2 9.0 0.7 69.5 0.6
2 - NSWRD-Waukegan WRF 98.1 17.5 84.8 133.3 8.2 2217.7 176.1
3 - NSWRD - Gurnee WRF 95.5 12.0 51.5 90.5 5.3 2018.2 764.6
4 - Village of Libertyville 84.8 2.8 34.7 30.8 21.1 477.4 22.2
5 - Village of Mundelein 84.6 2.4 44.7 14.3 3.7 363.4 18.1
6 - LCDPW-New Centry Town WWTP 82.3 3.1 35.7 36.7 2.5 135.4 15.0
7 - LCDPW-DesPlaines River 76.4 8.6 84.0 95.8 5.6 461.1 552.5
Total Flow/Loading 47.2 341.5 410.3 47.0 5742.7 1549.2

17.5

12.0

3.1

0.7

8.6

2.8
2.4

Flow (MGD) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein

84.8

51.5

35.76.2

84.0

34.7

44.7

CBOD (lbs/day) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein

133.3

90.536.7

9.0

95.8

30.8 14.3

TSS (lbs/day) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein

8.2

5.3

2.5
0.7

5.6

21.1

3.7

Ammonia NH3-N (lbs/day) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein

2217.7

2018.2

135.4

69.5

461.1

477.4
363.4

Nitrogen NO3-N (lbs/day) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein

176.1

764.615.0

0.6

552.5

22.2 18.1
Phosporus (lbs/day) 2020

NSWRD-Waukegan WRF

NSWRD - Gurnee WRF

LCDPW-NCT WWTP

LCDPW-Mill Creek

LCDPW-DesPlaines River

Village of Libertyville

Village of Mundelein



MBI/2022-03-01          Upper Des Plaines Bioassessment 2020   May 15, 2022 

29 | P a g e  
 

NSWRD Gurnee WRF 
The NSWRD Gurnee Water Reclamation Facility (WRF) discharged an annual average flow of 
12.0 MGD (NPDES Permit No. IL0035092) which was 25.4% of the total among the seven (7) 
major treatment plants that directly impact the mainstem of the Des Plaines River (Table 4; 
Figure 5). The design average flow (DAF) for the facility is 23.6 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 47.2 MGD. Treatment consists of 
screening, grit removal, excess flow treatment, two-stage activated sludge, primary and 
secondary clarifiers, biological phosphorus removal, tertiary filtration, UV disinfection, sludge 
processing and drying. In terms of 2020 effluent quality the Gurnee WRF discharged the third 
highest proportion of loadings of CBOD5 (15.1%), TSS (22.0%), and NH3-N loading (11.2%), and 
the highest proportion of NO3-N (38.6%) and total P (49.4%; Figure 5). 
 
Libertyville WWTP 
The Libertyville WWTP discharged an annual average flow of 2.8 MGD (NPDES Permit No. 
IL0029530) which was 5.9% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 4; Figure 5). The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) which is also the design maximum 
flow (DMF). Treatment consists of screening, grit removal, primary sedimentation, activated 
sludge, final clarifiers, filtration, disinfection (chlorination and dechlorination), sludge handling 
facilities, and excess flow treatment and disinfection. Libertyville is a member of the Des Plaines 
Watershed Workgroup (DRWW). In terms of 2020 effluent quality the Libertyville WWTP 
discharged the highest proportion of loadings of NH3-N (44.8%), the third lowest proportion of 
loadings of TSS (7.5%), fourth lowest total P (1.4%), and second lowest loadings of CBOD5 
(10.2%) and third highest NO3-N (8.3%; Figure ).  
 
Mundelein WWTP 
The Mundelein WWTP discharged an annual average flow of 2.4 MGD (NPDES Permit No. 
IL0029530) which was 5.1% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 4; Figure 5). The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) and the design maximum flow 
(DMF) for the facility is 5.0 MGD. Treatment consists of screening, grit removal, primary 
sedimentation, activated sludge, final clarifiers, filtration, disinfection (chlorination and 
dechlorination), sludge handling facilities, and excess flow treatment and disinfection. 
Mundelein is not a member of the Des Plaines Watershed Workgroup (DRWW). In terms of 
2020 effluent quality the Mundelein WWTP discharged the third lowest proportion of loadings 
of NH3-N (7.9%) and total P (1.2%), the fourth lowest loadings of NO3-N (6.3%) and CBOD5 
(13.1%), and second lowest TSS (3.5%; Figure ). 
 
Lake Co. DPW New Century Town WWTP 
The Lake Co. Department of Public Works (DPW) New Century Town WWTP discharged an 
annual average flow of 3.1 MGD (NPDES Permit No. IL0022071) which was 6.6% of the total 
among the seven (7) major treatment plants that directly impact the mainstem of the Des 



MBI/2022‐3‐1  Upper Des Plaines Bioassessment 2020  May 15, 2022 

30 | P a g e  

 

Plaines River (Table 4; Figure 5). The design average flow (DAF) for the facility is 2.9 million 
gallons per day (MGD) and the designed maximum flow (DMF) for the facility is 6.0 MGD. 
Treatment consists of screening, grit removal, activated sludge, settling, filtration, disinfection, 
and sludge handling facilities. Lake Co. is a member of the Des Plaines Watershed Workgroup 
(DRWW). In terms of 2020 effluent quality the Lake Co. Des Plaines WWTP discharged the third 
lowest proportion of loadings of CBOD5 (10.4 %), fourth lowest proportion of TSS (9.0%), and 
second lowest NO3‐N (2.4%), NH3‐N (5.2%), and total P (1.0%; Figure 5). 
 

Lake Co. DPW Des Plaines WWTP 
The Lake Co. Department of Public Works (DPW) Des Plaines WWTP discharged an annual 
average flow of 8.6 MGD (NPDES Permit No. IL0022055) which was 18.2% of the total among 
the seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 4; Figure 5). The Des Plaines WWTP discharges to Aptakisic Creek 0.8 miles upstream of 
the confluence with the Des Plaines River and it is the lowermost major facility on the 
mainstem. The design average flow (DAF) for the facility is 16.0 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 51.8 MGD. Treatment consists of 
screening, grit removal, activated sludge, settling, filtration, disinfection, and sludge handling 
facilities. Lake Co. is a member of the Des Plaines Watershed Workgroup (DRWW). In terms of 
2020 effluent quality the Lake Co. Des Plaines WWTP discharged the second highest proportion 
of loadings of CBOD5 (24.6%) and TSS (23.3%), third highest NH3‐N (11.9%), fourth highest NO3‐
N (8.0%), and the second highest of total P (35.7%; Figure 5). 
 

Water Column Chemistry 

 
The water column chemistry results were analyzed for spatial (longitudinal) patterns made 
possible by the pollution survey design in the Des Plaines River mainstem and at a single site in 
Mill Creek and two sites in North Mill Creek. The results were screened for exceedances of 
Illinois WQS, Illinois non‐standard benchmarks, regional reference benchmarks, and biological 
effect thresholds derived from the NE Illinois IPS were assessed in the Year 4 study area. 
 
Exceedances of Biological Effect and Reference Thresholds 
The principal purpose of chemical sampling in a bioassessment is to provide data that supports 
the interpretation and the assignment of associated causes of biological impairments. Chemical 
exceedances of biological effect thresholds are essential to that process and have previously 
included the Illinois WQS, regional reference benchmarks, and other national and regional 
biological effects compendia. Some of these consist of correlations between concentrations of 
substances that correspond to biological quality gradients across significant geographical areas 
while others are toxicological endpoints derived from laboratory studies. 
Two regional studies that have been used previously included correlative effects levels of 
different chemicals by the DuPage River Salt Creek Working Group (DRSCWG; Miltner et al. 
2010) in northeastern Illinois and the Metropolitan Sewer District of Greater Cincinnati 
(MSDGC; MBI2015) in southwest Ohio. NOAA Screening Quick Reference Tables (SQRT; 
Buchman 2008) were also used especially for chemicals that are not covered in the Illinois WQS. 



MBI/2022-3-1 Upper Des Plaines Bioassessment 2020 May 15, 2022 

31 | P a g e  